
Primary care acute migraine prescribing guidelines for use 

in adults 

Refer to the BNF and SmPC for full product information including dose, contraindications, 
cautions, drug interactions and side effects. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

Consider if increased nausea with Sumatriptan  

Zolmitriptan orodispersible tablet   

  single dose 2.5-5mg (max: 10mg/24 hours) 
 

single dose: 2.5-5mg  

(max: 10mg/24 hours) 

Sumatriptan tablet  

(first line) 

single dose: 50-100mg  

(max: 300mg/24 hours) 

Longer onset of action and 

longest lasting     

Frovatriptan tablet 

single dose: 2.5mg 

 (max: 5mg/24 hours) 

Rizatriptan 

orodispersible tablet 

single dose: 10mg  

(max: 20mg/24 hours) 

(Not oral lypophilisate) 

Naratriptan tablet 

single dose: 2.5mg  

(max: 5mg/24 hours) 

Side-effects 
Severe 

vomiting or 

need for 

rapid onset 

of action 

Headache 

recurrence

< 24 hrs 

 

Eletriptan tablet 

single dose: 40mg  

(max: 80mg/24 hours) 

Zolmitriptan nasal spray  

single dose: 5mg/0.1ml  

(max: x2 sprays/24 hours) 

Eletriptan tablet 

single dose: 40 mg 

(max: 80mg/24 hours) 

If Zolmitriptan nasal spray 

ineffective 

Sumatriptan SC Injection 

single dose: 3mg/0.5mls or 

6mg/0.5mls 

(max: x2 injections/24 hours) 

+ 

Oral prophylactic 

Treatment  

(See SWL Headache 

pathway – seek 

advice from 

Specialist using 

Advice and 

Guidance) 

Ineffective treatment with at least TWO triptans, or intolerant to 

triptans and NSAIDs and paracetamol ineffective? 

Consider offering rimegepant 75mg, as needed once daily for acute 

treatment of migraine with or without aura (RAG rating AMBER 1), on 

the advice of a specialist in line with NICE TA Overview | Rimegepant 

for treating migraine | Guidance | NICE  via Advice and Guidance 

 AMBER 1 Initiation on specialist advice  

Rimegepant tablet 

Single dose 75 mg 

(max dose:  once daily) 

Simple Measures: 

Analgesic – Single dose: 

- Aspirin 900mg 

- Ibuprofen 400-600mg 

- Paracetamol 1000 mg  

- Naproxen 500mg 

Consider anti-emetic – 

Single dose: 

- Metoclopramide 10mg 

- Prochlorperazine 10mg 

+ /- 

Check compliance and frequency of use in combination 
with headache diary 

(see Recommendations above) 

Eletriptan tablet 

single dose: 40 mg  

(max: 80mg/24 hours) 

Lack of  

efficacy 

Other considerations: 

Menstrual migraine (approved, unlicensed indication): 

Frovatriptan 2.5mg (dose schedule as per BNF) can be considered (after NSAIDS) if cycle is regular/predictable. 

https://bnf.nice.org.uk/
https://www.medicines.org.uk/emc
https://www.nice.org.uk/guidance/ta919
https://www.nice.org.uk/guidance/ta919
https://bnf.nice.org.uk/drugs/frovatriptan/

